



## NEW PRODUCT APW-10 TEST REPORT

Test item	Standard	Result
Whiteness	≥90	93.6
P2O5 %	35-40	36.1
Al2O3 %	10-15	11.5
SiO2 %	20-25	23
ZnO %	13-17	15
Residue on sieve (45um) %	≤0.5	0.03
Moisture %	≤3	1.8
Oil absorption %	35±5	34
pH value	5.5-7	6.2
Inspection result	Qualified	Qualified

Inspector: Liu Lijuan

Date: 2026.05.25